

परीक्षण प्रमाण पत्र
TEST CERTIFICATE

INTERIM/FINAL REPORT

परीक्षण प्रमाण पत्र सं. Test Certificate No NTH(ER)/CH(H)/2016/0028	जारी होने की तिथि Date of Issue 31/08/2016	कोड नं Code No 1472446007126	पृष्ठ Page 1	पृष्ठों की संख्या No of Pages 2
---	--	------------------------------------	--------------------	---------------------------------------

जिसे जारी करना है
Issued To : MERINO INDUSTRIES LTD.

पता
Address : 5, Alexandra Court, 60/1, Chowringhee Road, Kolkata- 700020

ग्राहक का संदर्भ सं एवं दिनांक
Customer's Ref. No. : NIL Date: 23/08/2016

पंजिका सं एवं दिनांक
Register No & Date : 0028/NTH(ER)/CH(H)/29/08/2016

परीक्षण सामग्री का विवरण
Description of Test Item : Merino Laminates

परीक्षण सामग्री का पहचान
Identification of Test Item : Thickness-0.80mm,Standard Laminates

नमूना का विशिष्टि (यदि हों)
Product Specification (If any) : BS:476:Part-7:1971

नमूना प्राप्ति की तिथि
Date of Receipt of the Test Item : 29/08/2016

कार्य सम्पादन की तिथि
Date(s) of Performance of Tests : From: 29/08/2016 To: 30/08/2016

व्यावहृत प्रणाली का पहचान
Method(s) used for Test : On the lines of BS:476:Part-7:1971

नमूना प्रक्रिया वहीं प्रासंगिक हों
Sampling Procedure where relevant : Not applicable

Tested By

Checked By

Approved By

Vinod Kumar A Ram
SO Chemical

Ratna Sarkar De
Scientist-SD(Chemical)

Ratna Sarkar De
Scientist-SD(Chemical)

परीक्षण प्रमाण पत्र
TEST CERTIFICATE

INTERIM/FINAL REPORT

परीक्षण प्रमाण पत्र सं. Test Certificate No NTH(ER)/CH(H)/2016/0028	जारी होने की तिथि Date of Issue 31/08/2016	कोड नं Code No 1472446007126	पृष्ठ Page 2	पृष्ठों की संख्या No of Pages 2
---	--	------------------------------------	--------------------	---------------------------------------

Sl. No.	Test Name	Test Result	Limit
1	Surface spread of flame (BS 476 Part 7)	Flame Spread at 10 minutes-165 mm	165 mm for class 1 rating; Tolerance; 25mm
टिप्पणी Note	:		
कैफियत Remarks	:	In respect of the test carried out, the sample meets the requirement of the above noted specification for Class-1 rating.	

Tested By

Vinod Kumar A Ram
SO Chemical

Checked By

Ratna Sarkar De
Scientist-SD(Chemical)

Approved By

Ratna Sarkar De
Scientist-SD(Chemical)